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except in full.

Z,u'uw\s LU&A

Approved by: Louis Wu

Sporton International Inc. Wensan Laboratory
No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist., Taoyuan City 333010, Taiwan (R.O.C.)

TEL: 886-3-327-0868 Page Number 11 of 24

FAX: 886-3-327-0855 Issue Date : Jul. 26, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 01



swanranas. FCC RADIO TEST REPORT Report No. : FR332423A

Table of Contents

[ I (oY VAo | TSI (TS A =T o o ] PP EST 3
SUMMATY OF TEST RESUIL....euiiiiiiii it s e e e e s e s e et e e e s s st e e e e e eeeeesasssataeeeeeesssassnneeeeaaesennnns 4
N 1ot T=T o= T B Lo T Y of T o) 1o o USRS 5
1.1 Product Feature of EQUIDMENT UNAEE TEST.....ccoi ittt e e e e et re e e e e e e e e nnnranee e e e s 5
2 |V (o T [ Tor= o] o I o =L N PRSPPI 5
G T =T v o o= 1T o SRR 5
1.4  APPlCADIE STANAAIAS .....ccoiiiiiiiieii ettt 6
2 Test Configuration of EQUIPMENT UNGEr TEST ...cciiiiiiiiiiiiee et e e e e 7
2.1 Carrier Frequency and ChannEl ...........ueiiiiiiiio ittt 7
P =1 1Y o o =T T U PP PP P PPPPP PP 8
2.3 Connection Diagram Of TESE SYSIEM ... ...iii ittt e e neee 9
2.4 Support Unit used in test configuration and SYSIEM .......ccceeiiiiiiiiiii e 9
2.5 EUT OPEration TESE SELUD ....vetteieeiiieiiiiit e ittt ettt e et et e et e s aabbe e e s abb e e e s asbee e e enbe e e e enbreeesannes 9
2.6 Measurement Results Explanation EXample.........cccoooiiiioiiiiiiiiiice e 10
G T I TS A LTS 1 | SRR 11
3.1 6dB and 99% Bandwidth Measurement .............occcoiiiiiiiiiiiic i 11
3.2 Output POWETN MEASUIEIMENT........coiviiiiiiiiiiic i 12
3.3 Power Spectral Density MEaSUIrE€MENt ...........ccccociiiiiiiiiiii s 13
3.4 Conducted Band Edges and Spurious Emission MeasuremMent ..........cccceoveecvieeeeeeeeeiscceeieeneeensnnnns 14
3.5 Radiated Band Edges and Spurious Emission Measurement ............cccceeeeee e, 15
3.6 AC Conducted EmIiSSION MEASUIEIMENT...........uuiiiiiieeeieiiieeir e e e e e s sttt re e e e e e s ssnteaeeeeeeeesssnnneeeeeeaeseaanns 19
3.7 ANENNA REQUITEIMENTS ... .o 21
4 List 0f MEASUIING EQUIPMIENT ..ottt e ettt e e et e e e sabb e e e e sbb e e e e abbeeeeabneeeean 22
R\ LT T U =T o =T o T ol =T o V1 o Y 24

Appendix A. Conducted Test Results

Appendix B. AC Conducted Emission Test Result
Appendix C. Radiated Spurious Emission
Appendix D. Radiated Spurious Emission Plots
Appendix E. Duty Cycle Plots

Appendix F. Setup Photographs

TEL: 886-3-327-0868 Page Number 12 of 24
FAX: 886-3-327-0855 Issue Date : Jul. 26, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 01



swanranas. FCC RADIO TEST REPORT Report No. : FR332423A

History of this test report

Report No. Version Description Issue Date
FR332423A 01 Initial issue of report Jul. 26, 2023
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
. . 0.32dB
3.5 15.247(d) Rad'atEdSBz:iifsdgﬁ:;gnRad'ated Pass under the limit at
P 7311.000 MHz
3.05dB
3.6 15.207 AC Conducted Emission Pass under the limit at
0.393 MHz
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Michelle Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Wi-Fi 2.4GHz 802.11b/g/n and 60GHz

Antenna Type
WLAN: PIFA Antenna
60GHz: Antenna-on-Package (AOP) Antenna

Antenna information

2400 MHz ~ 2483.5 MHz | Peak Gain (dBi) | 2.74

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.
COO05-HY (TAF Code: 1190)

Remark The AC Conducted Emission test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

Test Site Location

Test Site No.
THO5-HY, 03CH12-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\I'I'(I:C;) Channel I:I:'ne:;)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz > 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437
TEL: 886-3-327-0868 Page Number 17 of 24
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
Test Cases
AC
Conducted | Mode 1 : WLAN (2.4GHz) Link + Adapter
Emission
Ch. # 2400-2483.5 MHz
802.11b 802.11g 802.11n HT20
01 01 01
Low - 02 02
- 03 03
- 04 04
Middle - 05 -
06 06 06
- 09 09
High - 10 10
11 11 11

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name|FCC ID Data Cable Power Cord
1. |WLAN AP ASUS RT-AC66U [MSQ-RTAC66U |[N/A Unshielded, 1.8 m
AC I/P:
Latitude Unshielded, 1.2 m
2. ’
Notebook Dell 3400 FCC DoC N/A DC O/P-
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “Putty Release 0.62” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures
1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 111 of 24
FAX: 886-3-327-0855 Issue Date : Jul. 26, 2023

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 01



swanranas. FCC RADIO TEST REPORT Report No. : FR332423A

3.2 Output Power Measurement

3.2.1Limit of Output Power
For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

=

[

Attenuator
Power Meter EUT
3.2.5Test Result of Average Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

3.4.4Test Setup
oo ] )

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4, The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

RX Antenna

DE:}? 1-4m

Spectrum Analyzer | Receiver

| B 3m —
_____ EUT ; !
I= =] :
I
1.5m !
|
o o, A
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10'" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
TEL: 886-3-327-0868 Page Number : 19 of 24
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Page Number 121 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:;)artaetion Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 17, 2022 AN‘I’;'Y 2294,2200223; Nov. 16, 2023 (C:T"'_r"gg‘_ﬁi‘;
Power Sensor |  DARE RPR3006W 1%0(0,\?8‘:‘131';)0 10MHz~6GHz | Dec. 13, 2022 Alv’f;'y 2294,2200223; Dec. 12, 2023 E:T"'_r"gg‘_ﬁi‘;
Aifl;iler Ronde & FSV40 101905 | 10Hz - 40GHz | Aug. 03, 2022 AN‘I’;y 229‘;"2200223; Aug. 02, 2023 g";g:ﬁ?‘;
Ag;‘:;”eer ChainTek APC-1000W N/A N/A N/A Apr. 25, 2023 N/A fggg;cﬂ%‘
FE{Z';GT“‘?; zzn\?vzs ESR3 102388 | 9kHz~3.6GHz | Dec. 01, 2022 | Apr. 25, 2023 | Nov. 30, 2023 fggg;‘ﬂ%
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Apr. 25, 2023 | Nov. 16, 2023 fggggcﬂi’g
LISN zz’:\jﬁé ENV216 100081 | 9kHz~30MHz | Nov. 17, 2022 | Apr. 25, 2023 | Nov. 16, 2023 (CCOS‘;;C:?;;
Software 22;‘3;2 EMC32 N/A N/A N/A Apr. 25, 2023 N/A %’gg‘;cﬂ‘;’;
Pulse Limiter SCHV(V:AKRZBE VTSD 9561-F N 00691 N/A Aug. 01, 2022 | Apr. 25,2023 | Jul. 31, 2023 fggggcﬂ‘;’;
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 | Apr. 25, 2023 | Dec. 28, 2023 (CCOS‘;;C:?;;
Loop Antenna 22;‘3;2 HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 '\l’\'ﬂa;’yoféfzooz;; Sep. 19, 2023 (O:?Ca):ifg?l—?Y)
Bilog Antenna |  TESEQ Oog(l)g(l)-NTS):)?NgjOG 37059 & 01 | 30MHz~1GHz | Nov. 10, 2022 n:ﬂagyozeé,zzoozzsg Nov. 09, 2023 (oiéﬂifgf’ﬁw
Horn Antenna SCHV(V:AKRZBE BBHA9120 D |9120D-02114 | 1GHz~18GHz | Aug. 09, 2022 l\'/\l/laayy026é,22002233~ Aug. 08, 2023 (oigai?gjjv)
SH';:riz:n';'or” SCHVéAKRZBE BBHA9170 00993 | 18GHz-40GHz | Nov. 24, 2022 I\'/\I/Iaayy0266,’22002233~ Nov. 23, 2023 (oioaaifg?gv)
Preamplifier | COM-POWER PA-103 161075 | 10MHz~1GHz | Mar. 21, 2023 n:ﬂagyozeé,zzoozzsg Mar. 20, 2024 (Og{gaifgf’:y)
Preamplifier Agilent 84498 3008A02375 | 1GHz~26.5GHz| May 24, 2022 l\'/\l/laayy0262,,22002233~ May 23, 2023 (O;{gﬂfgf’gy)
Preamplifier Agilent 84498 3008A02375 | 1GHz~26.5GHz| May 23, 2023 I\'/\I/Iaayy2236,’22002233~ May 22, 2024 (o?gai?;i?gv)
Preamplifier ET'ﬁggElf_'\T"g ERA;S?_'\;'\;OsGﬁ EC1900249 | 1GHz-18GHz | Dec. 21, 2022 n:ﬂagyozeé,zzoozzsg Dec. 20, 2023 (Og{gaifgf’:y)
Preamplifier EMEC EM18G40G 060715 | 18GHz~40GHz | Dec. 07, 2022 I\'/\I/Iaayy026é,22002233~ Dec. 06, 2023 (O;{g:ifgf’gy)
SA‘;ZCI;;T Agilent N9010A MY53470118 | 10Hz~44GHz | Jan. 10, 2023 I\'/\I/Iaayy0266,’22002233~ Jan. 09, 2024 (o?gai?;i?gv)
Filter Wainwright | WLKS1200-12SS| SN2 1|£>2acs;§|23i||;2:v Mar. 13, 2023 n:ﬂagyozeé,zzoozzsg Mar. 12, 2024 (Og{gaifgf’:y)
Filter Wainwright V%';ﬁég%ﬁ;%ggo SN2 iﬁ:‘;:ﬁ%’: Jul. 11, 2022 l\'/\l/laayy026é,22002233~ Jul. 10, 2023 (O;{gﬂfgf’gy)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

Instrument | Brand Name | Model No. Serial No. (Characteristics Calg)ar:ietion Test Date Due Date Remark
RFCable | QUANRR | RG24/ | 1358175 | okkz-30MHz | Mar. 15, 2023 |\ 0% 25 Mar 14, 2024 | (SEREIOR
RFCable | TUYUE  [RRTZDUN® | Hoo2o | oktiz-30MHz | Mar. 14, 2023 | (& 0% 285 Mar 13, 2024 | (SEREIOR
RFCable | HURNRR | SUSsee | 0081126E | 30MHz-18GHz | Dec. 20, 2022 |\ 0% 255 pec. 19, 2023 | (SEREION
RF Cable | GURNRR | SU04 T | MY15530/4 | 30MHz-18GHz | Dec. 20, 2022 |\ 0% 255 pec. 19, 2023 | (SEREION
RFCable | HURNRR | O 0p | 50513412 | 30MHz-40GHz | Dec. 20, 2022 |\ 0% 2T pec. 19, 2023 | (SAREIOR
RFCable | HURNRR | SU0p | 80395312 | 30MHz-40GHz | Dec. 20, 2022 |\ 0% 2T pec. 19, 2023 | (SENEION

Hygrometer | TECPEL DTM-3038 | TP210090 N/A Oct. 03, 2022 nﬁlﬂagyozsé,zzoozzsg Oct. 02, 2023 (osscaai?gj-r;v)
Controller EMEC EM1000 NA | SorolTun | A '\:Aagyoféfzooz;; N/A (osi?caaiig?gv)

AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A n:ﬂagyozeé,zzoozzsg N/A (osi?caaiig?gv)

Turn Table EMEC TT2000 N/A 0~360 Degree N/A '\:Aagyoféfzooz;; N/A (osi?caaiig?gv)

Software Audix 6.20008.04 | RK-000989 N/A N/A '\:Aagyoféfzooz;; N/A (osi?caaiig?gv)
TEL: 886-3-327-0868 Page Number 1 23 of 24
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swanranas. FCC RADIO TEST REPORT Report No. : FR332423A

5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.4 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° 5.2dB
of 95% (U = 2Uc(y))
TEL: 886-3-327-0868 Page Number 1 24 of 24
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Appendix A. Test Result of Conducted Test Items

Report Number : FR332423A

Test Engineer:

Benny Ku and Sylvia Li

Temperature:

21~25

°C

Test Date:

2023/04/29~2023/05/24

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR332423A

2.4GHz Band Single Antenna

Data e 99% Occupied BW 6dB BW 6d|.3 B.,W .
Mod. NTY{ CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant1 Ant2 Ant1 Ant2
11b |1Mbps| 1 1 2412 12.24 - 9.08 - 0.50 Pass
11b |1Mbps| 1 6 2437 12.34 - 8.58 - 0.50 Pass
11b | 1Mbps| 1 11 2462 12.19 - 8.12 - 0.50 Pass
11g |6Mbps| 1 1 2412 18.03 - 16.30 - 0.50 Pass
11g |6Mbps| 1 6 2437 18.43 - 16.10 - 0.50 Pass
11g |6Mbps| 1 11 2462 17.88 - 15.86 - 0.50 Pass
HT20 [ MCSO| 1 1 2412 18.93 - 16.96 - 0.50 Pass
HT20 [ MCSO| 1 6 2437 19.13 - 16.72 - 0.50 Pass
HT20 [ MCSO| 1 11 2462 18.78 - 16.32 - 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR332423A

2.4GHz Band Single Antenna
Average Conducted EIRP EIRP

Data S Conducted Pc?wgr DQ Power Pc?wgr Pass

Mod. NTY CH. Power Limit (dBi) Limit A
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11b | 1Mbps| 1 1 2412 | 18.30 - 30.00 - 2.74 - 21.04 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 20.00 - 30.00 - 2.74 - 22.74 - 36.00 - Pass
11b | 1Mbps| 1 11 2462 | 17.60 - 30.00 - 2.74 - 20.34 - 36.00 - Pass
11g |6Mbps| 1 1 2412 | 13.80 - 30.00 - 2.74 - 16.54 - 36.00 - Pass
11g |6Mbps| 1 2 2417 | 13.70 - 30.00 - 2.74 - 16.44 - 36.00 - Pass
11g |6Mbps| 1 3 2422 | 15.40 - 30.00 - 2.74 - 18.14 - 36.00 - Pass
11g |6Mbps| 1 4 2427 | 15.20 - 30.00 - 2.74 - 17.94 - 36.00 - Pass
11g |6Mbps| 1 5 2432 | 17.00 - 30.00 - 2.74 - 19.74 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 20.00 - 30.00 - 2.74 - 22.74 - 36.00 - Pass
11g |6Mbps| 1 9 2452 | 17.00 - 30.00 - 2.74 - 19.74 - 36.00 - Pass
11g |6Mbps| 1 10 | 2457 | 14.40 - 30.00 - 2.74 - 17.14 - 36.00 - Pass
11g |6Mbps| 1 11 2462 | 14.70 - 30.00 - 2.74 - 17.44 - 36.00 - Pass
HT20 [ MCSO| 1 1 2412 | 13.80 - 30.00 - 2.74 - 16.54 - 36.00 - Pass
HT20 [ MCSO| 1 2 2417 | 14.90 - 30.00 - 2.74 - 17.64 - 36.00 - Pass
HT20 [ MCSO| 1 3 2422 | 14.90 - 30.00 - 2.74 - 17.64 - 36.00 - Pass
HT20 [ MCSO| 1 4 2427 | 15.80 - 30.00 - 2.74 - 18.54 - 36.00 - Pass
HT20 [ MCSO| 1 6 2437 | 18.60 - 30.00 - 2.74 - 21.34 - 36.00 - Pass
HT20 [ MCSO| 1 9 2452 | 16.60 - 30.00 - 2.74 - 19.34 - 36.00 - Pass
HT20 [ MCSO| 1 10 | 2457 | 14.80 - 30.00 - 2.74 - 17.54 - 36.00 - Pass
HT20 [ MCSO| 1 11 2462 | 13.40 - 30.00 - 2.74 - 16.14 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR332423A

2.4GHz Band Single Antenna

Peak PSD DG Pei:‘m'?tSD
Mod. | D28 [yrf cn. | Frea (dBm/3kHz) (dBD) (dBm/3kHz) | Pass/Fai

Rate (MHz)
Ant1 Ant2 Wgrgf 1 Antt Ant2 Ant1 Ant2

11b |IMbps| 1| 1 | 2412 | -3.81 N 2.74 - 8.00 N Pass
11b |1Mbps| 1| 6 | 2437 | 250 ; 274 - 8.00 R Pass
11b |[1Mbps| 1| 11 | 2462 | -5.48 N 2.74 N 8.00 N Pass
T1g |6Mbps| 1| 1 | 2412 | -11.99 R 274 - 8.00 R Pass
11g |6Mbps| 1| 6 | 2437 | -5.87 N 2.74 - 8.00 N Pass
T1g |6Mbps| 1| 11 | 2462 | -10.26 R 274 - 8.00 R Pass
HT20 [MCSO| 1| 1 | 2412 | -10.94 N 2.74 - 8.00 N Pass
HT20 [MCSO| 1| 6 | 2437 | -667 N 274 - 8.00 R Pass
HT20 [MCSO| 1| 11 | 2462 | -10.86 N 2.74 N 8.00 N Pass

Measured power density (dBm) has offset with cable loss.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

6dB and 99% Occupied Bandwidth

<802.11b>

. 0, . .
6dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum b
Ref Level 30.00 d&m Offset 2430 dB & RBW 100 kHz Ref Level 30,00 dém Offset 2430 dB & RBW 1 MKz
o Att 20 8 SWT 1ms @ VBW 300 kHz _Mode Sweep o Att 2068 SWT 1ms @ VBW 3 MHz _ Mode Swesp
@ 1Pk View |@15a Max
Mi[1] 2.61 dBm)| M1[1] 13.62 dBm
2.4074400 GHz| . 2.4134490 GHz
20 dm D2[1] 1.03 dB 20 I Occ Bw 12237762238 MHz
9.0800 MHz| N
10d = =
646 D1 9.750 dem T N
M A LI J“’Lf‘-«nw,fl - 0o o 5 ¢
D2 3.750 demy e (. ¥ J v, -
» hE i S / \
Jj I 10 di -
7 ! 'l AY
A w N / \
-10 dBm I T + . 20 de - =~
o IS W W -r\__! / e S N
L o~ “,
-20 dom—J =0 ) S
" "y Y e M Syl sty ),
s (W " b
an/dan ATV
<50 di
-40 dBm
-60 df
<50 dBm:-
CF 2.412 GHz 1001 pts Span 50.0 MHz
) Marker
60 dBm Type | Ret | Trc | X-valus | ¥-valug | _Function | Function Result |
M1 1 2.413449 GHz 13.62 dém
T1 1 2.4058561 GHz -0.20 dém Occ Bw 12.237762238 MHz
CF 2.412 GHz 1001 pts Span 20.0 MHz T2 1 2.4180939 GHz 0.02 dém
—
L il | Measuring.. WARRRRALN WS 4 L JU ] SR e
e m0an 1e . o mnen 1e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

. 0, . .
6dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘l o Spectrum o
v
Ref Level 30.00 dém  Offset 24.30 dB @ RBW 100 kHz 2:: Level 30 nggz’g g:_’:‘ 243043 » 5:"" 1&“’ -
e Att 2008 SWT 1ms @ VBW 300 kHz Mode Sweep e 1ms @ VAW 3MHz_Mode Sweep
@ 1Sa Max
@ 1Pk View
T ey Mi[1] 12.17 dBm|
i L 2.4108010 GHZ|
24038400 GHz 20d ) Oce B 18.031968032 MHz
20 dBm- D2[1] 0.01 dB M1
16.3000 MHz 10d oo
= =
L oo
10 dBmr W 2
v + 5
0 a8 T 7 T | T T P And A
AL R 'H RIS IR PR N \
! i
10 dBm- T 20 di Rl o ,
T I
; ! M
o \, Wmﬂ A MIW o
n:?%ﬁbr i TP
40 dB
=30 dém-
<50 di
-40 dBm
-60 de
-50 dBm
CF 2.412 GHz 1001 pts Span 50.0 MHz
-60 dBm Marker
Type | Ret | Trc | X-valus | ¥-valug | _Function | Function Result |
M1 1 2.410801 GHz 12.17 dém
T1 1 2.4028092 GHz 0.29 dém Occ Bw 18.031958032 MHz
CF 2.412 GHz 1001pts Span 20.0 MHz T2 I 2 4208412 GHz 076 dem
[ | Measuring.. GRRRSECHD Wl Vi J" J W e
- § on e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR332423A

<802.11n HT20>

6dB Bandwidth

99% Occupied Bandwidth

Spectrum o Spectrum b
Ref Level 30.00 d&m Offset 2430 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2430 dB & RBW 1 MHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o Att 208 SWT 1ms @ VBW 3 MHz  Mode Swesp
@17k View @153 Max
MiL1] +.16 dBm| M1[1] 10.96 dBm
2.4035600 GHZ| y 2.4131490 GHZ|
20 dBm D2(1] 0.20 dp = : Oce Bre 18.931068931 MHzZ|
16.9600 MHZ| !
10d - Lo,
s = v
10 dbm M/ o
o i i
of .
od 01 dbm—y : i 1 T I / h
0 N0 PR Y P L NPT i) i A 0 T L S il 1oz 10 d 7 s
e 02 -3.922 dBny f Tt R ] 'H
10 dfm T 20 d !
Al A i \h
i L3 0 i L bt
|1 com e (R R T Y
-401 i
-30 dBm
<50 d
-40 dBm
50 d
<50 dam-
CF 2,412 GHz 1001 pts Span 50.0 MHz
Marker
-60 dBm Type | Ref | Trc| X-value | Y-value | _Function | Function Result |
M1 1 2413149 GHz 10.98 dBm
T1 1 2.4025095 GHz 1.07 dém Occ Bw 18.931068921 MHz
CF 2.412 GHz 1001 pts SEan 20.0 MHz T2 1 2.4214406 GHz -0.20 dém
T teasaring @RALCLLLD y

1 J

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

PPower Spectral Density(dBm/3kHz)

<802.11b>

Worst Case Power Density (dBm/3kHz)

Spectrum

(=]

Ref Level 20.00 dém
= Att

Offset 24,30 dB8 @ RBW 3 kHz

20 dB SWT 143 ms @ VBW 10 kHz

Mode Sweep

@ 1Pk Max

10 dem

mM1[1]

-2.50 dBm)|
2.4362410 GHz|

0 dem =

by

h|

s el Ul‘““‘d"'nm

-10 dBm

by

A

T N

T,

[ g
Al

-20 dem

%MMW-L

-40 dBm

-50 dBm

-60 dBm

~70 dBm

CF 2.437 GHz

1001 pts

Span 12.87 MHz

<802.11g>

Worst Case Power Density (dBm/3kHz)

Spectrum

(=]

Ref Level 20.00 dBm
[ Att 20 dB

Offset 24,30 dé @ RBW 3 kHz
SWT 269 ms @ VBW 10 kHz

Mode Sweep

@ 1Pk Max

10 dem

M1[1]

-5.87 dBm)|
2.4366620 GHz|

0 dem

M

-10 dBm

I

§ ot . L\udﬁ:
TR T

-20 dBm

AT

-30 dﬂmﬂmﬁ“

EEm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts

Span 24.15 MHz

TEL : 886-3-327-0868
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<802.11n HT20>

Worst Case Power Density (dBm/3kHz)
Spectrum

(%]
Ref Level 20.00 dém  Offset 24,30 dB @ RBW 3 kHz
e Att 20 de  SWT 279 ms @ VBW 10 kHz Mode Sweep
@ 1Pk Max
M1[1] -6.67 dBm
2.4372760 GHz2|
10 dém
0 dBm
11
_10 dBm — L Llnjluﬁ"\;’”uh I"!'“J‘UI'{NA .”ll ; T
s A H AR Wu\
-20 dBm t
! {
s M Hy

-40 d“r*.)lUd

ﬂ'w "
et e

-60 dBm

~70 dBm

CF 2.437 GHz

1001 pts Span 25.08 MHz

Date: 12.MAY.2023 17:10:01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

Band Edges and Spurious Emission

Number of TX = 1, Ant. 1 (Measured)

Test Mode : 802.11b

Test

Channel : 01

100kHz PSD reference Level

Low Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm Offset 24,30 d& & RBW 100 kHz

Spectrum

Ref Level 20.00 dBm Offset 24,30 dé @ RBW 100 kHz

(=)

lo Att 20d8 SWT 1ms @ VBW 300 kHz Mode Swesp o att 20 d8  SWT 8ms @ VBW 300 kHz __Mode Sweep
(@ 17k Max (@ 1Pk View
M1[1] 9.97 dBm| M1[1] 26.20 dBm)|
" 2.4109930 GHZ| 2.3969880 GHz
¥ 104
AL [ AT
Lt Ld T N i [T |
4B 1) i L |/ S m\ 0 db ]
YRy I NN |
AN \| 0 )
7 | -1 I \I
204 it 01 -20.020 den ] u
M
) ) ! |

40 -an M' w\

S0 d -50 d

60 d 60 d

70d 70d

F1
CF 2.412 GHz 1001 pts Span 13.62 MHz | |[ Start 2.31 GHz BOD1 pts Stop 2.445 GHz
-~ —— — —

JL

11 Measuring...  BUANLECED i

Y

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

&

Ref Level 20.00 dBm  Offset 24.30 d& & RBW 100 kHz

Spectrum

Ref Level 20.00 dBm Offset 24.30 d& & RBW 100 kHz

&

|& Att 10ds  SWT  30.1ms @ VBW 300 kHz  Mode Sweep |= Att 10ds  SWT 265 ms @ YBW 300 kHz Mode Sweep
(@ 1Pk view (@ 1Pk view
Mi[1] 52.89 dBm)| M1[1] 8.57 dBm
968.3950 MHz 2.413080 GHz|
m2[1] 41.22 dBm)
17.653070 GHz|
01 -20.030 dem
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
— —
(g Measuring...  LALLLACED W Bid reasuring...  WARNRNNED Wi Y,

A\

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

Test Mode :

802.11b

Test Channel : 06

1

00kHz PSD reference Level

Mid Channel Plot

Spectrum

&

o att
(@ 1Pk Max

Ref Level 20.00 dém Offset 24,30 d2 & RBW 100 kHz
20 d8 SWT

1.1ms @ VBW 300 kHz  Mode Sweep

10 di
A

Mi[1] 11.15 dBm
M1 2.4384910 GHz|

padld

I,L,,JL e\ g,

f

Aq
; ~Jy
q

CF 2.437 GHz

1001 pts

2ig
JL

Span 12.87 MHz
[ | BEEEREER ]

Spuri

ous Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

ETD Spectrum ETD
Ref Level 20.00 dém  Offset 24.30 d2 @ RBW 100 kHz Ref Level 20.00 dém  Offset 24.30 d8 @ RBW 100 kHz
|& Att 10ds  SWT  30.1ms @ VBW 300 kHz  Mode Sweep |= Att 10ds  SWT 265 ms @ YBW 300 kHz Mode Sweep
(@ 1Pk view [@1Pk view
Mi[1] 53.21 dBm)| M1[1] 10.67 dBm)|
976.1870 MHz| ™ 2.439430 GHz|
10d 10 df M2(1] 10.97 dBm|
15.894480 GHz
0 des 0 des
10 -10 d
m——j01 -18.850 dén ZoaEgm—01 -18.850 dan
-30 d -30 d
-40 d -40 d
50 d -50 d
e
70 de 70 de
Start 30.0 MHz 30001 pts Stop 1.0 GHz | (| Start 1.0 GHz 30001 pts Stop 26.5 GHz
—
_—
)i Measuring...  WRRNRACHD S 4L JU Measuring...  UEREERLD e

A
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Report No. : FR332423A

Test Mode : 802.11b

Test Channel :

11

100kHz PSD reference Level

High Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm
fo ALt

Offset 24,30 dé @ RBW 100 kHz
SWT 1.1ms & VBW 300 kHz

20 d8 Mode Sweep

fo ALt

Spectrum

Ref Level 20.00 dBm

(=)

Offsat 24,30 dé @ RBW 100 kHz

20 de  SWT 8 ms @ VBW 300 kHz

Mode Sweep

(@ 1Pk View

M1[1]
M1

8.86 dBm
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang
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EUT Information

Report NO : 332423
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60_\ : CISPR-OP LimitatMain Plrts
m L
©
£ 50t
% T ‘.
-
40" .
il 4 .
301 L
&
20T
10T
0 } } —t—+——— } } —t———— } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.179250 25.54 54,52 28.98 | L1 OFF 19.9
0.179250 27.21 64.52 37.31 | L1 OFF 19.9
0.352500 35.03 48.90 13.87 | L1 OFF 19.9
0.352500 37.99 58.90 2091 | L1 OFF 19.9
0.377250 35.68 48.34 12.66 | L1 OFF 19.9
0.377250 42.44 58.34 15.90 | L1 OFF 19.9
0.395250 42.77 47.95 5.18 | L1 OFF 19.9
0.395250 45,57 57.95 12.38 | L1 OFF 19.9
0.759750 25.74 46.00 20.26 | L1 OFF 19.9
0.759750 30.29 56.00 2571 | L1 OFF 19.9
2.429250 32.56 46.00 13.44 | L1 OFF 19.9
2.429250 37.38 56.00 18.62 | L1 OFF 19.9
11.791500 31.85 50.00 18.15 | L1 OFF 20.3
11.791500 35.32 60.00 2468 | L1 OFF 20.3




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

332423
Mode 1
120Vac/60Hz
Neutral

Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.159000 29.40 55.52 26.12 | N OFF 19.9
0.159000 34.09 65.52 31.43 | N OFF 19.9
0.343500 30.92 49.12 18.20 | N OFF 19.9
0.343500 36.80 59.12 2232 | N OFF 19.9
0.377250 37.23 48.34 11.11 | N OFF 19.9
0.377250 43.27 58.34 15.07 | N OFF 19.9
0.393000 44.95 48.00 3.05 | N OFF 19.9
0.393000 48.01 58.00 9.99 | N OFF 19.9
2.465250 31.02 46.00 1498 | N OFF 19.9
2.465250 35.69 56.00 2031 | N OFF 19.9
11.973750 32.02 50.00 17.98 | N OFF 20.3
11.973750 35.26 60.00 24,74 | N OFF 20.3




seamran . FCC RADIO TEST REPORT Report No. : FR332423A

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Jesse Fan, Tim Lee and Wilson Wu
Relative Humidity : 50~60%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.38 61.93 -12.07 74 51.47 27.34 16.76 | 33.64 | 383 | 221 P H
2390 47.93 -6.07 54 37.47 27.34 16.76 | 33.64 | 383 | 221 A H
* 2412 103.82 - - 93.19 27.47 16.8 33.64 | 383 | 221 P H
* 2412 96.28 - - 85.65 27.47 16.8 33.64 | 383 | 221 A H
H
802.11b
H
CH 01
2388.855 62.25 -11.75 74 51.8 27.33 16.76 | 33.64 | 195 122 P \Y,
2412MHz
2389.38 51.03 -2.97 54 40.57 27.34 16.76 | 33.64 | 195 122 A |V
* 2412 108.82 - - 98.19 27.47 16.8 33.64 | 195 122 P \Y,
* 2412 101.62 - - 90.99 27.47 16.8 33.64 | 195 122 A |V
\Y,
\Y,
2352.98 55.94 -18.06 74 456 27.12 16.69 | 33.47 | 366 211 P H
2365.02 45.81 -8.19 54 35.39 2719 16.71 | 33.48 | 366 211 A H
* 2437 101.87 - - 90.93 27.62 16.84 | 33.52 | 366 211 P H
* 2437 98.75 - - 87.81 27.62 16.84 | 33.52 | 366 211 A H
2499.02 56 -18 74 44.7 27.9 16.95 | 33.55 | 366 211 P H
802.11b
2488.8 46.41 -7.59 54 35.15 27.86 16.94 | 33.54 | 366 21 A H
CH 06
2363.9 56.06 -17.94 74 45.65 27.18 16.71 | 33.48 117 168 P \Y,
2437MHz
2360.26 46.66 -7.34 54 36.28 27.16 16.7 33.48 117 168 AV
* 2437 110.18 - - 99.24 27.62 16.84 | 33.52 117 168 P \Y,
* 2437 107.06 - - 96.12 27.62 16.84 | 33.52 117 168 AV
2494 .47 56.28 -17.72 74 45 27.88 16.95 | 33.55 | 117 168 P \
2487.33 46.81 -7.19 54 35.57 27.85 16.93 | 33.54 117 168 AV
TEL : 886-3-327-0868 Page Number : C1 of C23
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* 2462 100.94 - - 89.83 27.75 16.89 | 33.53 | 203 314 P H
* 2462 97.95 - - 86.84 27.75 16.89 | 33.53 | 203 314 A H
2483.52 56.04 -17.96 74 44.82 27.83 16.93 | 33.54 | 203 314 P H
2483.56 47.26 -6.74 54 36.04 27.83 16.93 | 33.54 | 203 314 A H
H
802.11b
H
CH 11
* 2462 108.92 - - 97.81 27.75 16.89 | 33.53 | 302 64 P \Y,
2462MHz
* 2462 105.93 - - 94.82 27.75 16.89 | 33.53 | 302 64 A V
2484 4 58.42 -15.58 74 47.19 27.84 16.93 | 33.54 | 302 64 P \Y,
2483.52 51.66 -2.34 54 40.44 27.83 16.93 | 33.54 | 302 64 A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C23
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 45.05 |-28.95 74 68.5 32.44 10.91 66.8 225 | 137 P | H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 46.51 -27.49 74 69.96 32.44 10.91 66.8 374 | 199 P |V
2412MHz
\
\Y
\Y
\
\
\
\
\
\
\Y
\
TEL : 886-3-327-0868 Page Number : C3 of C23
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Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 46.09 |-27.91 74 69.16 32.65 11.01 | 66.73 | 119 | 195 P | H
7311 57.9 -16.1 74 72.77 36.98 13.53 | 65.38 | 214 | 242 P | H
7311 53.68 -0.32 54 68.55 36.98 1353 | 6538 | 214 | 242 | A | H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 48.93 |-25.07 74 72 32.65 11.01 | 66.73 | 203 | 176 P |V
2437MHz
4874 44 .45 -9.55 54 67.52 32.65 11.01 | 66.73 | 203 | 176 | A | V
7311 51.95 | -22.05 74 66.82 36.98 13.53 | 65.38 | 385 | 177 P |V
7311 47.94 -6.06 54 62.81 36.98 1353 | 65.38 | 385 | 177 | A | V
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C4 of C23
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4924 43.95 -30.05 74 66.69 32.8 1112 | 66.66 - - P H
7386 54.82 -19.18 74 69.98 36.68 13.63 | 65.47 | 213 | 238 P H
7386 48.56 -5.44 54 63.72 36.68 13.63 | 6547 | 213 | 238 A H
H
H
H
H
H
H
H
H
802.11b
H
CHM
4924 45.4 -28.6 74 68.14 32.8 1112 | 66.66 136 78 P V
2462MHz
7386 46.68 -27.32 74 61.84 36.68 13.63 | 65.47 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C23
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im ) (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2386.86 55.92 -18.08 74 45.33 27.32 16.76 | 33.49 | 283 85 P H
2389.905 46.43 -7.57 54 35.82 27.34 16.76 | 33.49 | 283 85 A H
* 2412 95.72 - - 84.95 27.47 16.8 33.5 283 85 P H
* 2412 88.62 - - 77.85 27.47 16.8 33.5 283 85 A H
802.11g
H
CH 01
2387.07 65.03 -8.97 74 54.44 27.32 16.76 | 33.49 | 100 149 P |V
2412MHz
2390 52.59 -1.41 54 41.98 27.34 16.76 | 33.49 | 100 149 AV
* 2412 109.78 - - 99.01 27.47 16.8 33.5 100 149 P |V
* 2412 102.34 - - 91.57 27.47 16.8 33.5 100 149 AV
\
2388.68 59.08 -14.92 74 48.63 27.33 16.76 | 33.64 | 234 | 327 P H
2388.26 47.64 -6.36 54 37.19 27.33 16.76 | 33.64 | 234 | 327 A H
* 2417 104.88 - - 94.21 27.5 16.81 | 33.64 | 234 | 327 P H
* 2417 97.77 - - 87.1 27.5 16.81 | 33.64 | 234 | 327 A H
802.11g
H
CH 02
2385.32 63.99 -10.01 74 53.56 27.31 16.75 | 33.63 | 197 121 P |V
2417MHz
2387.98 51.65 -2.35 54 41.2 27.33 16.76 | 33.64 | 197 121 AV
* 2417 109.6 - - 98.93 27.5 16.81 | 33.64 | 197 121 P |V
* 2417 102 - - 91.33 27.5 16.81 | 33.64 | 197 121 AV
\
2388.26 61.63 -12.37 74 51.18 27.33 16.76 | 33.64 | 300 | 327 P H
2388.68 50.07 -3.93 54 39.62 27.33 16.76 | 33.64 | 300 | 327 A H
* 2422 106.22 - - 95.51 27.53 16.82 | 33.64 | 300 | 327 P H
* 2422 99 - - 88.29 27.53 16.82 | 33.64 | 300 | 327 A H
802.11g
H
CH 03
2388.68 65.84 -8.16 74 55.39 27.33 16.76 | 33.64 | 138 123 P |V
2422MHz
2388.68 53.04 -0.96 54 42.59 27.33 16.76 | 33.64 | 138 123 AV
* 2422 111.21 - - 100.5 27.53 16.82 | 33.64 | 138 123 P |V
* 2422 104.05 - - 93.34 27.53 16.82 | 33.64 | 138 123 AV
\
TEL : 886-3-327-0868 Page Number : C6 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2388.12 59.37 -14.63 74 48.92 27.33 16.76 | 33.64 | 235 | 326 P H
2388.96 47.92 -6.08 54 37.47 27.33 16.76 | 33.64 | 235 | 326 A H
* 2427 106.66 - - 95.91 27.56 16.83 | 33.64 | 235 | 326 P H
* 2427 99.56 - - 88.81 27.56 16.83 | 33.64 | 235 | 326 A H
802.11g
H
CH 04
2387.7 62.42 -11.58 74 51.97 27.33 16.76 | 33.64 | 176 127 P \Y,
2427MHz
23891 50.4 -3.6 54 39.95 27.33 16.76 | 33.64 | 176 127 A |V
* 2427 111.12 - - 100.37 27.56 16.83 | 33.64 | 176 127 P \Y,
* 2427 103.65 - - 92.9 27.56 16.83 | 33.64 | 176 127 A |V
\Y,
2388.54 58.55 -15.45 74 48.1 27.33 16.76 | 33.64 | 294 | 326 P H
2389.8 48.9 -5.1 54 38.44 27.34 16.76 | 33.64 | 294 | 326 A H
* 2432 108.55 - - 97.77 27.59 16.84 | 33.65 | 294 | 326 P H
* 2432 101.4 - - 90.62 27.59 16.84 | 33.65 | 294 | 326 A H
2489.85 55.85 -18.15 74 44.71 27.86 16.94 | 33.66 | 294 | 326 P H
802.11g
2484.53 46.93 -7.07 54 35.82 27.84 16.93 | 33.66 | 294 | 326 A H
CH 05
2389.94 62.11 -11.89 74 51.65 27.34 16.76 | 33.64 | 172 126 P \Y,
2432MHz
2389.66 53.06 -0.94 54 42.6 27.34 16.76 | 33.64 | 172 126 A |V
* 2432 113.17 - - 102.39 27.59 16.84 | 33.65 | 172 126 P \Y,
* 2432 105.61 - - 94.83 27.59 16.84 | 33.65 | 172 126 A |V
2487.26 56.35 -17.65 74 45.23 27.85 16.93 | 33.66 | 172 126 P \Y,
2483.55 47.89 -6.11 54 36.79 27.83 16.93 | 33.66 | 172 126 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
2389.52 56.41 -17.59 74 45.8 27.34 16.76 | 33.49 | 302 | 328 P | H
2389.94 48.05 -5.95 54 37.44 27.34 16.76 | 33.49 | 302 | 328 A | H
* 2437 109.13 - - 98.19 27.62 16.84 | 33.52 | 302 | 328 P | H
* 2437 101.86 - - 90.92 27.62 16.84 | 33.52 | 302 | 328 A | H
2485.72 56.1 -17.9 74 44.87 27.84 16.93 | 33.54 | 302 | 328 P | H
802.11g
2484.04 47.34 -6.66 54 36.11 27.84 16.93 | 33.54 | 302 | 328 A | H
CH 06
2387.56 63.42 |-10.58 74 52.82 27.33 16.76 | 33.49 | 100 | 146 P |V
2437MHz
2389.94 51.69 -2.31 54 41.08 27.34 16.76 | 33.49 | 100 | 146 AV
* 2437 114.39 - - 103.45 | 27.62 16.84 | 33.52 | 100 | 146 P |V
* 2437 107.2 - - 96.26 27.62 16.84 | 33.52 | 100 | 146 AV
2486.91 57.99 | -16.01 74 46.75 27.85 16.93 | 33.54 | 100 | 146 P |V
2483.5 49.87 -4.13 54 38.65 27.83 16.93 | 33.54 | 100 | 146 AV
* 2452 105.96 - - 95.03 27.71 16.87 | 33.65 | 371 216 P | H
* 2452 98.38 - - 87.45 27.71 16.87 | 33.65 | 371 216 A | H
2484.34 56.57 | -17.43 74 45.46 27.84 16.93 | 33.66 | 371 216 P | H
2483.56 47.36 -6.64 54 36.26 27.83 16.93 | 33.66 | 371 216 A | H
802.11g
H
CH 09
* 2452 112.15 - - 101.22 | 27.71 16.87 | 33.65 | 136 70 P |V
245MHz
* 2452 104.74 - - 93.81 27.71 16.87 | 33.65 | 136 70 AV
2484.64 63.28 |-10.72 74 52.17 27.84 16.93 | 33.66 | 136 70 P |V
2484 .4 52.37 -1.63 54 41.26 27.84 16.93 | 33.66 | 136 70 AV
\
TEL : 886-3-327-0868 Page Number : C8 of C23
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swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2457 105.68 - - 94.72 27.73 16.88 | 33.65 | 259 328 P H
* 2457 98.12 - - 87.16 27.73 16.88 | 33.65 | 259 328 A H
2483.8 57.67 -16.33 74 46.56 27.84 16.93 | 33.66 | 259 328 P H
2483.5 48.16 -5.84 54 37.06 27.83 16.93 | 33.66 | 259 328 A H
802.11g
H
CH10
* 2457 109.53 - - 98.57 27.73 16.88 | 33.65 | 207 122 P \Y,
2457MHz
* 2457 101.96 - - 91 27.73 16.88 | 33.65 | 207 122 A \Y,
2483.62 66.05 -7.95 74 54.95 27.83 16.93 | 33.66 | 207 122 P \Y,
2483.56 52.94 -1.06 54 41.84 27.83 16.93 | 33.66 | 207 122 A \Y,
\Y,
* 2462 102.34 - - 91.23 27.75 16.89 | 33.53 100 143 P H
* 2462 94.86 - - 83.75 27.75 16.89 | 33.53 100 143 A H
2483.64 61 -13 74 49.78 27.83 16.93 | 33.54 100 143 P H
2483.56 49.56 -4.44 54 38.34 27.83 16.93 | 33.54 100 143 A H
H
802.11g
H
CHM
* 2462 108.53 - - 97.42 27.75 16.89 | 33.53 159 142 P \Y,
2462MHz
* 2462 101.2 - - 90.09 27.75 16.89 | 33.53 159 142 A \Y,
2483.6 66.72 -7.28 74 55.5 27.83 16.93 | 33.54 159 142 P \Y,
2483.6 53.42 -0.58 54 42.2 27.83 16.93 | 33.54 159 142 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)

4824 40.08 |-33.92 74 63.53 32.44 10.91 66.8 - - P | H

H

H

H

H

H

H

H

H

H

H

802.11g H
CHO1

4824 4158 |-32.42 74 65.03 32.44 10.91 66.8 - - P |V
2412MHz

\%

\Y%

\Y%

\%

\Y%

\%

\Y%

\%

\%

\Y%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)

4874 43.69 |-30.31 74 66.76 32.65 11.01 | 66.73 | 107 53 P | H

7311 61.32 |-12.68 74 76.19 36.98 13.53 | 65.38 | 212 | 240 P | H

7311 50.27 -3.73 54 65.14 36.98 1353 | 6538 | 212 | 240 | A | H

H

H

H

H

H

H

H

H

802.11g H
CH 06

4874 46.96 |-27.04 74 70.03 32.65 11.01 | 66.73 | 100 | 126 P |V
2437MHz

7311 5445 |-19.55 74 69.32 36.98 13.53 | 65.38 | 203 | 164 \%

7311 43.41 -10.59 54 58.28 36.98 13.53 | 6538 | 203 | 164 | A | V

\Y%

\%

\Y%

\%

\Y%

\%

\%

\Y%

\%
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 41.13 -32.87 74 63.87 32.8 11.12 | 66.66 - - P H
7386 52.33 -21.67 74 67.49 36.68 13.63 | 6547 | 213 | 237 P H
7386 41.82 -12.18 54 56.98 36.68 13.63 | 6547 | 213 | 237 A H
H
H
H
H
H
H
H
H
802.11g H
CH 11
4924 42.82 -31.18 74 65.56 32.8 11.12 | 66.66 - - P |V
2462MHz
7386 45.55 -28.45 74 60.71 36.68 13.63 | 65.47 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C12 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2387.28 58.24 | -15.76 74 4765 | 2732 | 16.76 | 3349 | 273 | 315 | P | H
2389.695 47.01 -6.99 54 36.4 2734 | 1676 | 3349 | 273 | 315 | A | H
* 2412 103.24 - - 9247 | 27.47 16.8 335 | 273 | 315 | P | H
802.11n * 2412 95.95 - - 85.18 | 27.47 16.8 335 | 273 | 315 | A | H
HT20 H
CHO1 2389.59 66.1 7.9 74 55.49 | 27.34 | 16.76 | 3349 | 288 | 76 P |V
2412MHz 2388.225 51.99 | -2.01 54 4139 | 27.33 | 16.76 | 3349 | 288 | 76 A |V
* 2412 110.59 - - 90.82 | 27.47 16.8 335 | 288 | 76 P |V
* 2412 102.52 - - 91.75 | 27.47 16.8 335 | 288 | 76 | A |V
v
2388.82 58.26 | -15.74 74 47.81 2733 | 16.76 | 3364 | 234 | 324 | P | H
2389.24 4781 -6.19 54 3735 | 2734 | 16.76 | 3364 | 234 | 324 | A | H
* 2417 105.76 - - 95.09 275 16.81 | 3364 | 234 | 324 | P | H
802.11n * 2417 98.68 - - 88.01 275 16.81 | 3364 | 234 | 324 | A | H
HT20 H
CH 02 2387.98 65.09 | -8.91 74 5464 | 2733 | 16.76 | 3364 | 196 | 121 | P | V
2417MHz 2389.94 51.7 2.3 54 41.24 2734 | 16.76 | 3364 | 196 | 121 | A | V
* 2417 110.42 - - 99.75 27.5 16.81 | 3364 | 196 | 121 | P | V
* 2417 103.23 - - 92.56 275 16.81 | 3364 | 196 | 121 | A | V
Y
2389.1 60.1 -13.9 74 4965 | 27.33 6.73 | 3364 | 399 | 103 | P | H
2389.24 46.78 | -7.22 54 36.32 | 27.34 6.73 | 3364 | 399 | 103 | A H
* 2422 104.49 - - 93.78 | 27.53 6.79 | 3364 | 399 | 103 | P | H
802.11n * 2422 97.16 - - 86.45 | 27.53 6.79 | 3364 | 399 | 103 | A | H
HT20 H
CH 03 2388.96 65.85 | -8.15 74 55.4 27.33 6.73 | 3364 | 142 | 104 | P | V
2422MHz 2388.54 51.63 -2.37 54 41.18 27.33 6.73 | 3364 | 142 | 104 | A | V
* 2422 110.47 - - 99.76 | 27.53 6.79 | 3364 | 142 | 104 | P | V
* 2422 103.35 - - 9264 | 27.53 6.79 | 3364 | 142 | 104 | A | V
v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2387.7 55.84 -18.16 74 45.39 27.33 16.76 | 33.64 399 104 P H
2389.38 46.75 -7.25 54 36.29 27.34 16.76 | 33.64 399 104 A H
* 2427 105.17 - - 94.42 27.56 16.83 | 33.64 399 104 P H
* 2427 97.94 - - 87.19 27.56 16.83 | 33.64 399 104 A H
802.11n H
HT20 H
CH 04 2389.52 62.97 -11.03 74 52.51 27.34 16.76 | 33.64 194 141 P V
2427MHz 2389.8 51.16 | -2.84 54 40.7 2734 | 1676 | 3364 | 194 | 141 | A | V
* 2427 111.66 - - 100.91 27.56 16.83 | 33.64 194 141 P \%
* 2427 104.34 - - 93.59 27.56 16.83 | 33.64 194 141 A \%
\%
V
2356.76 55.69 -18.31 74 45.33 27.14 16.7 33.48 335 315 P H
2389.94 46.58 -7.42 54 35.97 27.34 16.76 | 33.49 335 315 A H
* 2437 107.2 - - 96.26 27.62 16.84 | 33.52 335 315 P H
* 2437 100 - - 89.06 27.62 16.84 | 3352 | 335 | 315 | A | H
802.11n 2496.85 55.92 | -18.08 74 4463 | 2789 | 16.95 | 3355 | 335 | 315 | P | H
HT20 2490.97 46.73 -7.27 54 35.48 27.86 16.94 | 3355 | 335 | 315 | A | H
CH 06 2389.38 62.45 -11.55 74 51.84 27.34 16.76 | 33.49 280 76 P \%
2437MHz 2389.8 50.63 | -3.37 54 40.02 | 2734 | 1676 | 3349 | 280 | 76 | A | V
* 2437 113.93 - - 102.99 27.62 16.84 | 33.52 280 76 P \%
* 2437 106.88 - - 95.94 27.62 16.84 | 33.52 280 76 A \%
2484.53 57.99 -16.01 74 46.76 27.84 16.93 | 33.54 280 76 P \Y,
2484.18 48.7 -5.3 54 37.47 27.84 16.93 | 33.54 280 76 A \%
TEL : 886-3-327-0868 Page Number : C14 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2452 104.72 - - 93.79 27.71 16.87 | 33.65 386 103 P H
* 2452 97.06 - - 86.13 27.71 16.87 33.65 386 103 A H
2483.92 58.94 |-15.06 74 47.83 27.84 16.93 | 33.66 | 386 | 103 P | H
802.11n 2483.68 48.22 -5.78 54 37.12 27.83 16.93 | 33.66 | 386 | 103 A | H
HT20 H
CH 09 * 2452 112 - - 101.07 27.71 16.87 | 33.65 136 100 P \Y,
2452MHz |~ 2452 104.57 - - 9364 | 27.71 | 16.87 | 3365 | 136 | 100 | A | V
2485.12 63.12 -10.88 74 52.01 27.84 16.93 | 33.66 136 100 P \Y,
2484 1 53.57 -0.43 54 42.46 27.84 16.93 | 33.66 136 100 A \%
\%
* 2457 105.95 - - 94.99 27.73 16.88 | 33.65 | 259 | 327 P | H
* 2457 98.48 - - 87.52 27.73 16.88 | 33.65 259 327 A H
2483.5 63.07 |[-10.93 74 51.97 27.83 16.93 | 33.66 | 259 | 327 P | H
2483.68 49.53 -4.47 54 38.43 27.83 16.93 | 33.66 259 327 A H
802.11n H
HT20 H
CH10 * 2457 110.38 - - 99.42 27.73 16.88 | 33.65 179 119 P \%
2452MHz |~ 2457 102.72 - - 9176 | 27.73 | 1688 | 3365 | 179 | 119 | A | V
2483.92 66.8 -7.2 74 55.69 27.84 16.93 | 33.66 179 119 P \%
2483.74 52.22 -1.78 54 41.12 27.83 16.93 | 33.66 179 119 A \Y,
\%
\%

TEL : 886-3-327-0868 Page Number : C15 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
* 2462 102.4 - - 91.29 27.75 16.89 | 33.53 | 288 | 316 P H
* 2462 94.51 - - 83.4 27.75 16.89 | 33.53 | 288 | 316 A H
2484.4 61.22 -12.78 74 49.99 27.84 16.93 | 33.54 | 288 | 316 P H
2486.24 47.92 -6.08 54 36.69 27.84 16.93 | 33.54 | 288 | 316 A H
802.11n H
HT20 H
CH 11 * 2462 110.18 - - 99.07 27.75 16.89 | 33.53 | 311 80 P |V
2462MHz * 2462 101.83 - - 90.72 27.75 16.89 | 33.53 | 311 80 A |V
2483.52 66.57 -7.43 74 55.35 27.83 16.93 | 33.54 | 311 80 P |V
2483.92 52.34 -1.66 54 41.11 27.84 16.93 | 33.54 | 311 80 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C23
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A
2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (HIV)
4824 40.66 -33.34 74 64.11 32.44 10.91 66.8 - - P H
H
H
H
802.11n H
HT20 H
CH 01 4824 39.94 -34.06 74 63.39 32.44 10.91 66.8 - - P V
2412MHz \Y,
V
V
\Y,
V
TEL : 886-3-327-0868 Page Number : C17 of C23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 4219 |-31.81 74 65.26 32.65 11.01 | 66.73 - - P H
7311 58.3 -15.7 74 73.17 36.98 13.53 | 65.38 | 218 | 239 P H
7311 47.82 -6.18 54 62.69 36.98 13.53 | 65.38 | 218 | 239 A | H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 06 4874 46.62 -27.38 74 69.69 32.65 11.01 | 66.73 | 100 | 217 P |V
2437MHz 7311 47.28 | -26.72 74 62.15 | 36.98 | 13.53 | 65.38 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 41.76 -32.24 74 64.5 32.8 11.12 | 66.66 - - P H
7386 51.82 -22.18 74 66.98 36.68 13.63 | 6547 | 214 | 238 P H
7386 39.93 -14.07 54 55.09 36.68 13.63 | 6547 | 214 | 238 A H
H
H
H
H
H
H
H
802.11n H
HT20 H
CHM 4924 41.55 -32.45 74 64.29 32.8 11.12 | 66.66 - - P |V
2462MHz 7386 44.98 | -29.02 74 60.14 | 36.68 | 13.63 | 65.47 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C19 of C23

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
22961.7 37.35 -36.65 74 39.23 38.87 1246 | 53.21 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

802.11b
23760.9 38.81 -35.19 74 40.7 38.49 12.72 53.1 - - P |V

SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C20 of C23




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
61.04 30.13 -9.87 40 46.96 11.9 1.09 29.82 - - P H
96.93 31.35 -12.15 43.5 43.81 15.89 1.36 29.71 - - P H
348.16 28.51 -17.49 46 34.66 20.56 2.67 29.38 - - P H
515 32.63 -13.37 46 34.16 24.2 3.37 291 - - P H
839.95 38.56 -7.44 46 33.75 291 4.29 28.58 - - P H
943.74 38.11 -7.89 46 30.92 30.82 4.64 28.27 - - P H
H
H
H
H
H

2.4GHz
H

802.11b
F 61.04 33.75 -6.25 40 50.58 11.9 1.09 29.82 | 100 64 Q | V
96.93 30.61 -12.89 43.5 43.07 15.89 1.36 29.71 - - P |V
397.63 27.44 -18.56 46 31.83 21.91 2.94 29.24 - - P |V
700.27 31.25 -14.75 46 29.28 26.7 3.9 28.63 - - P |V
798.24 37.81 -8.19 46 33.91 28.24 4.19 28.53 - - P |V
936.95 39.26 -6.74 46 32.5 30.42 4.64 28.3 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C22 of C23
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBupV/m)| (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 103 308 | P | H
CH 01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : C23 of C23

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FR332423A

Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Jesse Fan, Tim Lee and Wilson Wu
Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

vel (dBuVim)

oo 20230512 o oue 20230512

) nn

w "

% w

70/ 70| it

=
e WJ LV R AU

s0f o 50l NMA%}\VMWWWWMW\WNW"WWW“

| x

w |

o s 756 % 7% 70 o U CORE T S T
- eauoncy i)
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i oo 20230512 oy oue 20230512
1 1
" "
;
o~

w

310 2320, 2340,

2360, 2360, 240, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MHz) Frequency (MHz)

site 03CHIZ-HY site £ 03CHI2-HY.

Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D69
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1 Vertical

Fundamental

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

A (@Bavim) Date: 2023.05-12 ) (@Buvim) Date: 2023.05.12
130 130
1
o o
o f %
/ peAK 74|
7o o 7
e " T
50 P P PV S OO VU B i st
30 B
1o 10
S0 2. 7240, 60, Ty za00. 215 000 T00 S0 Ao 10 Zi00 200 2600 Z0h  Z900.3000
Froquency (i) Froquency (Mie)
site 03CH1Z-HY site $03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

ol dBuvim) Date: 2023.05-12 ) (@Buvim) Date: 20230512
10 130
1o 0
Vas
90 v 90
70 f\/‘/ o
/ G 5t
50 — — 5 e ———
— = § T
30 Y
1o 10
S0 7. 740, 60, a0 700, 15 500 00 S0 oo 100 Ziob 200 2600 Z0h  Z900.3000
Frequency (MH2) Frequency (W)
Site. 03CHI2-HY Site : 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

v — Javm ——
:
" g | w \w
1 N e |
« P S
roqmney ey
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
90| /v 90|
] J\
5 o 50 — | —
roqsmey pai ey
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D69



swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

Horizontal

Fundamental

Peak

Date: 2023.05-12

peA_oE 74
7o M
/N\‘\mm
s
2
1o
7o) 2440, 2450, 7450, 270, 2400 750, 2500
Frequency (M)
site 03CH1I2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

Date: 20230512

VN

50 = T

30

1o

7oy 740, 7. Py 2o, 7. za90. 7
Frequency (MH2)

site 03CH1Z-HY
Conditi AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - L

1 Vertical Fundamental

) (@BuVim)

Date: 2023.05-12 1 (@BuVim)

Date: 20230512

o 1

\ |

PEAK 74|
70| i
1 o\ iy L e |
PO PP SNRY PR S IRORY WP D s it

B T 50
30| 3
10] 10

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300, 2500, 2700, 2900.3000

Froquency (MHz)

Frequency (MHz)
Site 03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site :03CHI2-HY.
Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20230512 1 @BuVim)

Date: 20230512

,n SN |

B A )

VG 54
50 I R —|
-~ S T S B A R e
3| 3
10] 10
310 2320, 240, 2360, 2380, 2400, 2420, 2u0. 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_91200_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D6 of D69
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

Vertical

Fundamental

Peak

Date: 2023.05-12

PEAK_BE 74

B

Site

Condition

240, 2450, 2860, 2470,
Froquency (MHz)

03CHI2-HY

PEAK_BE_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

2480, 2490, 2500

Left blank

Avg.

Date: 20230512

03CHIZ-HY
AV6_BE_54 3m HORN_91200_02114 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

2480, 2490, 2

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

) (@BuVim)

Date: 2023.05-12 ) (@Buvim) Date: 2023.05.12
130) 130
110 o
1

frt

%0 %
PEAK BE 74 PEAK 74
7 70
” e

50 opmaAm et bbb A
30 3
10 10

2450 2463, 2455 2467, 2469, 2471, 2475, 2475, 2477, 2470, 2481, 2483, 2485, 2407, 2480, 2491, 2493, 2495, 2497, 2500 000 00 S0 W00 9800 2100 2300 2600 Z/00 29003000

Frequency (MHz)

Frequency (MHz)
Site 03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site :03CHI2-HY.
Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20230512 1 @BuVim)

Date: 20230512

ol ol

N AVG_BE |54l VG 54
e S

450 2463, 2455, 2467, 2469, 2471, 2475, 2475, 2477, 2470, 2481, 2483, 2485 2487, 2480, 2491, 2493, 24%5. 2497, 2 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D8 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

) (@BuVim)

Date: 2023.05-12 1 (@BuVim) Date: 20230512

L PEAK_BE |74

- PEAK 74|
70 e

e {
e i o
o - -
w

T
PPN

e A —

sl oo

2450 2463, 2455, 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2467 2489, 2491, 2493, 2495, 2497, 2500 000 300, 0. o 100, 2100, 2300, 2500, 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY Site :03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (dBuVim) Date: 20230512 1 @BuVim) Date: 20230512
130 130

ol

0l +

90| \/_\ 90| '
k
50/ AT 50/
e = — R i ———
e ey
Site. 03CHI2-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D9 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

1 dBuVim)

Date: 20230523 ) g8y Date: 20230523

PEAK 74
70 70
1

. y o W) B
50 - -

310 2320, 2340,

2360, 2380, 2400, 215 000 300, 800 100, 900 2100 2300, 250, 2700, 2900.3000
Frequency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site 03CHIZ-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition PEAK_74 3m HORN_9120D_02114 HORLZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim)

Date: 20230523 ) @Buvim) Date: 20230523
130 130
ol ol
%) o)
70 70
,/wJ/ A6 51
50 ! 50 B £
0 AU SO R N S—
30) 30|
1) 10
310 2320, 2340, 2360, 2360, 2400, 215 000 00, 1800 10n. 900, 2100, 2300, 250, 2700, 290030
Frequency (MiHz) Frequency (MHz)
03CHIZ-HY Site 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition AV6_54 3m HORN_9120D>_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D10 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 (g8

)

Date: 20230523

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

1 gBuvim) Date: 20230523
130 130
r e
w / w
peAw 74
]
g ol 7 ‘,/
\ -
o i i B TP NN WO . s e
P ot mgasctes
0 0
10 10
ST 0 760 70 700 s a0 T W wen  ww o mo B Zoo 60
Froquency (M) Froquency (MHz)
site 03CHI2-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBuvim) Date: 20230523 ) dBuvim) Date: 20230523
130 130
" "
a0 / a0
) / 7
— AV 54
5 — 50 R —
e
0 0
10 10
ST 0 7560 70 700 s a0 To W wen  ww om0 Zoo %0
Froauency (M) Frequency (MHa)
site 03CHI2-HY site 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_02114 VERTICAL Condition AV6_54 3m HORN_ 9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D11 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO02 2417MHz

1 Horizontal Fundamental

) (@Buvim) Date: 2023.05.23 ) (6Buvim) Date: 2023.05.23
10 10
o 0
g
=
oo / %0
peA 74
70| 70 ‘\
5
W NS WO o

5UWWMMWW\\WMMWMMW ol Wertnn] VY OO P W o pove i ST b oot s

30 30

10 10

10 2320, 7540 760 2560, 200, 220, 2440 245 000 T 0. w0 den  zion 200 200 Zion 29003
Frequency (Wiz) Frequency (MHz)
Site 03CH1Z-HY site $03CHIZ-HY
Condition PEAK_BE_74 3m HORN_91200_02114 HORIZONTAL Condition + PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.05.23 ) (@Buvim) Date: 2023.05.23

1

A VG 54
(R . | 50

310 2320, 2340, 2360,

2360, 2400, 2420, 240, 24 000 Ta00. 500, 0. %00 2ion. 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)
Site 03CHIZ-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D12 of D69
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Vertical

Fundamental

1 g8y

)

Date: 2023.05.23 1 (g8

)

e

Date: 2023.05.23

PEAK 74

S———
st s i i i A A
P bt

| Mt g

Avg.

310 2520, 2340, 2360, 2360 2400, 2820, 2440, 245 000 Ta00. 500, 0. %00 2ion. 230, 0. 2100, 29003
Frequency (Miz) Frequency (MHz)
site 03CHIZ-HY Site +03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
) dBuVim) Date: 20230523 1 (g8 Date: 20230523
130 130
1ol 0l
1
—
o)

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o el S —
- | " —
oy T
Site 03CHI2-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D13 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO3 2422MHz

1 Horizontal Fundamental

) (dBuvim)

Date: 2023.05.23 1 (dBuVim)

Date: 2023.05.23

. £

/ \ o)
’ \%M Pk 74
7 o
pl AA/W’/M/“ v,
s N9

e " o " R
50 sofetnmci bttt ot B o easiacs

310 2520, 2340, 2360,

2360 2400, 2820, 2440, 245 000 Ta00. 500, 0. %00 2ion. 230, 0. 2100, 29003
Frequency (Miz) Frequency (MHz)

site 03CHIZ-HY Site +03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

Date: 20230523 1 (@BuVim)

Date: 20230523

VG 54
50) 7 - 50 —J S————
1
30 30
10 10
310 2320, 2340, 2360, 2360, 2400, 2420, 240, 24 000 Ta00. 500, 0. %00 2ion. 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)

Site 03CHIZ-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D14 of D69
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO3 2422MHz

1 Vertical

Fundamental

) (dBuvim)

Date: 2023.05.23 1 (dBuVim)

Date: 2023.05.23

PEAK 74

o o 5
s A R
. SOV PR
e St oot i A
20 20
10 10
510 2380 =D 7360, 750, 700, FrD prraT 00 oo e oo o 2o oo Zoo  Zoo 29003
Freauency (WHe) requency (M)
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL (Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBovim) oate: 20230523 ) @Bovim) Date: 20230523
130 130
1 o .
. - \ "
a
RIAPE, AVG_54|
o — e 50 —
20 0
10 10
510 2520 70 %0, 7350, 700, D T 00 T W w0 2o Bo | o Zoo 29003000
Freauency (Hz) Frocuency (M)
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number
FAX : 886-3-327-0855

: D15 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH04 2427MHz

1 Horizontal Fundamental

o o 20230523 . oo 0230523
o 0
d “u
o / o
ocki 7
r AT 7 MJ
A MM
et
50 e L T o P eI b
M B
w «
o7 e o T o 5 i L BB e e
rroneney e euenc e
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL (Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW-1000000K+Hz VBWE3000000KHz SWT-Auto RBW-1000.000KH2 VBW:3000000KHz SWTAuto
. o 20230523 . ——

VG 54
1 50
SO S ———— S SR R
30 30
10 10

310 2320, 2340, 2360, 2360, 2400, 2420, 240, 24 000 Ta00. 500, 0. 1900, 00, 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)

Site 03CHIZ-HY Site :03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D16 of D69
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH04 2427MHz

Vertical

Fundamental

Peak

) (dBuvim) Date: 2023.05.23

1 (dBuVim)

Date: 2023.05.23

310 2520, 2340, 2360,

PEAK 74

Iy
P T Y PO AT e

0

Nttt o

2400, 2820,

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2360 2440, 245 000 Ta00. 500, 0. %00 2ion. 230, 0. 2100, 29003
Frequency (Miz) Frequency (MHz)

site 03CHIZ-HY Site +03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

Date: 20230523

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

) @Buvim) Date: 2023.052
130 130
o 10 .
)
o a0
70l \\ 0
. ~ - Vo5t
50 — 50 7
= SR S S R— e e
3 30
1o 10
310 2320, 7380, 260, 2560, 2400, 2420, 440 28 %00 o 0. w0 is  zioe 200 200 2106 29003000
Frequency (Wie) Frequency (Wiz)
site 03CH12-HY site $03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO5 2432MHz - L

Horizontal

Fundamental

1 (0B

wim) Date: 2023.05.23

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

" alin\ "
val )
L\'\/ PEAK_74)
P e M P ¥
1 e \
o TSR 4 | SN S
i O OO RO DU SO o
e oy
e oscrizy sz
Condition : PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
oA A s S
-
50 S 50 e ———
e e — 5 —
e o
Site :03CHI2-HY Site 03CHI12-HY
Condition 1 AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D18 of D69



swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO5 2432MHz - R

Horizontal

Fundamental

Peak

Date: 2023.05.23

T,
W‘WMMWMMMW‘

PEAK_BE 74|

T

2440, 2450, 0. 210,
Frequency (Miz)
03CHIZ-HY

PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

250,

Left blank

Avg.

Date: 20230523

AvG_BE 54|

2440, 2450, 0. 270,
Frequency (Miz)
03CHIZ-HY

AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

2480,

2450, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
—
o J \\ “
7 ad o ‘\,,,
.
srtctrtad it e | O e
O 8 VO PN PR AP SN
. SWEE mm B e e e
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL (Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
ROWIOO00ORe VBWESOODEORe STt ROWIO00000K s VoW3060000K s WALt
o “
1 . AVG_54]
- ——— - e
e e e S R—
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
ROVHOm 00N VB3 000Kz WAt RBWIO00000K 2 VB3 000K 2 W T

TEL : 886-3-327-0868

Page Number : D20 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO5 2432MHz - R

1 Vertical Fundamental

Date: 2023.05.23

i peAK_BE_74
70 Phn

7} 2440, 2450, 0. 210, 250, 2450, 250
Frequency (Miz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

Date: 20230523

e AVG._BE 54
50 S B =
30
10
2430 240, 250, 0 2470, 2480, 2490, 50
Froquency (Wiz)
Site 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D21 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - L

1 Horizontal Fundamental

) (@BuVim)

Date: 2023.05.11 1 (@BuVim)

o _/ ”\ .
7 el ek 14

e

bl
PR TS ee e P

Date: 2023.05-11

O PO VO | e e

310 2320, 240, 2360,

2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300, 2500, 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY Site :03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2023.05.11 1 @BuVim)

i: S |

m = /

Date: 2023.05-11

AVG 54
Lo 50 — P v E——
3 3
10 10
10 2320 7540, Z60. 2560 240, 2. 240 2% 000 o0 s0. W00 800 200 200 2600 2700 20003000
Frequency (MHa) Froquency (M2
site 03CHIZ-HY Site +03CHIZHY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D22 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - R

1 Horizontal Fundamental

Date: 2023.05.11
130)
110
[
AN
50 A
N
M PEAK BE 74
7 WM
- 1
Ittt msitgecimpnseion]
50
30
10
430 240, 2050 2460, 270, 2460, 24, 250
Frequency (MHa)
Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 2023.05.11

150 240, 2450, 2860, 2470, 2480, 2490, 2
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D23 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH06 2437MHz - L

1 Vertical Fundamental

. p— i) fe—
.
.
o / \ o
P
o PEAK 74
o ol p

g b | N
P

P AU DTS SR DR AP ST i i

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300, 2500, 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY Site :03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim)

vat: 202301 1 gBuvim vate: 2023081
13 130
o o
g
« / »
/
7o / 7 /
// AVG_54]
S0 w—————— s R 50 — St pa |
xq 20
e 1
TR i e T i T T T R S T
Freauency (i) reduency (wiz
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D24 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - R
1 Vertical

Fundamental

Date: 2023.05.11
130
o
a0
o
e
w’\/m\ PEAK_BE 74
70 i
o
R I
s
20
10
7 Py 750 750, r0. P 70, 700
Froquoncy (W)
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left Blank

Date: 2023.05-11
130)
10
L
N
-
7 \\
50 RS e ———
3
10
450 240, 250 2060, 270 2480 2%, 2
Frequency (MHz)
Site 03CHIZ-HY
Condition AVG_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : D25 of D69
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO09 2452MHz

Horizontal

Fundamental

) (@Buvim)

Date: 2023.05.23

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

1 aBuvim) vate 20730523
1 12
0 R -
R S
w / BN o
- ot %
7 M"“‘x m
N, 1
et | Meanamspnfsio i
o s bt PO OV SRS SV R 2 o~
x 2
e 1
o 50 za60 Zar0. z300 za50. =1 a0 T wm W oz @ @0 7o 700
Frequency () pAA——
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW1000.000KHz VBW:3000000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 aBavim) Dat: 2073.0523 ) aBuvim) Date: 20730523
1 12
pe o
.
o /_’_’_/V\ j a0 i
g Ny m
. ave o 54 A6 st
50 S e — 50 — S—— —
e 2
e 1
o 750 z60 zar0. z300 2250, =1 00 TN w0 zo @m0 oo 03
Frequency (M) A——
Site. 03CHI2-HY Site 2 03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D26 of D69



swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO09 2452MHz

Vertical

Fundamental

)

Peak

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

[ . oo 20230523
0
P 10
N o
-
e e 74 / ek 7t
g = n
M ik
b e \-M A
e o b st A
M
p
i i w70 o 0 o N F
Froquaney i) Hocwency
oscHz-HY site “0scHzHY
PEAK_BE_74 3m HORN_9120D_02114 VERTICAL (Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

Date: 20230523 1 (@BuVim)

AvG_BE 54| VG 54
50 —— Be————

Date: 20230523

2450 2460 270, 2450, 50 000 00 500 0. %00 2100 200 2600 2000 2600.3000
Froquency (Miz) Frequency (Wiz)

03CHI2-HY Site +03CHIZHY

AVG_BE_54 3m HORN_9120D_02114 VERTICAL Condition + AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

1 Horizontal

Fundamental

) (@Buvim)

Date: 2023.05.23

1 (dBuVim)

Date: 2023.05.23

PEAK_BE 74|

PEAK 74
70 /
T ———— I VO NI oY
5 B e PP ORI ORI U VS wernpine!
30 30
10 10
2440 2450, 2460 270, 2400, 2450, 50 000 ToO. 00 0. %00 2100 2300 2800, Zio0 29005
Frequency (Miz) Frequency (MHz)
Site 03CHI2-HY Site $03CHIZHY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition + PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2023.05.23 J (@Buvim) Date: 2023.05.23
130) 130
10 o
1
—
%0 ¥ %
0 \ 7
N\
[ R AVG._BE 54 VG 54
50 . 50 e ——
S U SO N
30 30
10 10
440 2450 2460 270, 2480, 2450, 50 000 00 500 0. %00 2100 200 2600 2000 2600.3000
Froquency (Miz) Froquency (MHz)
Site 03CHI2-HY Site +03CHIZHY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Vertical

Fundamental

Peak

Date: 2023.05.23

1 (dBuVim)

Date: 2023.05.23

\ peAK e 74 Pei 74
7 i 70 ‘\
T
A i Aot 5

5 ottt T A T

a0 30

10 10

7 2450, 2460 2470, 2480, 2450, 7500 %00 Too 0. 0. faos 7o P00 oo 2700 29003
Frequency (Miz) Frequency (WHy)

site 03CH12-HY site $03CHI2-HY
Condition PEAK_BE_74 3m HORN_91200_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

;
.

o o= o

L

S oo o J 2

50 S r—— S— 50 —— B

i s
Site. 03CHI2-HY Site 2 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D29 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Peak

) (@BuVim)

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Date: 2023.05.12 J (@Buvim) Date:2023.05-12
130) 130
110 o
T
S N S
.
50 %
PEAK BE 74 PEAK 74
7 70 /
e LI | ——
5 it st s s oAt A Ao
30 3
10 10
2450 2463, 2455 2467, 2469, 2471, 2475, 2475, 2477, 2470, 2481, 2483, 2485, 2407, 2480, 2491, 2493, 2495, 2497, 2500 000 00 S0 W00 9800 2100 2300 2600 Z/00 29003000
Froquency (M2 Froquency (Wiz)
site 03CHI2-HY Site $03CHIZHY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition

+PEAK_74 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

el (dBuVim)

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

bt 20230512 v oo 30512
9 0
un "
.
90/~ ————— 90/
70/ \ 70/
§ LS == P — ———
% 0
r r
i A6 TAGT A6 AT RTS SATS AT 478 AR A A AT A A S G T3 D W e e
Freqency i ey
Site 03CHI2-HY Site : 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

Vertical

Fundamental

Peak

) (@BuVim)

Date: 2023.05.11

1 (@BuVim)

Date: 2023.05-11

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

90| ™ 90|
" E e, "
ot
oo N O 4 | DOV Ao
o sttt ot s A
e P
I e
7S 7iSE 76T 2450 7R 4TS A7R ZATT 7470 74T 2405 2495 AT, A, RS 7455 2495 24T 7500 T R TR T ™ T 8
Freaencs i) roauency iz
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i g baes 073051 — bates 023,051
1 1
o o
!
. ﬂ o
7 N 7
S G e s avs
s T P —
-+ - SR S ——
% o
1 e
oG 3465 7165 2467 2450 34T, 47 A7, FATE, 470 FIOT. 2485 4. AT, A0, AR i 2405 T oo o e TeeTaieFionBes B0 Fn 005000
Freauency iy reauency iz
Site. 03CHI2-HY Site : 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO01 2412MHz

1 Horizontal Fundamental

1 (@BuVim)

Date: 20230512 1 (@BuVim) Date: 20230512

S ,M,J LMMWMMMWWA.
(SIS W SRS VRPN RS o ear

310 2320, 2340, 2360, 2380, 240, 215 000 1300, 500, 700, 7900, 100, 2300, 200 2700 29003000
Frequency (MH2) Frequency (MHz)
site 03CHIZ-HY site +03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 20230512 1 (@BuVim) Date: 2023.0512
130 130

9| %) b
7o) 7

VG 54
50| i E—

’_M s e em——

310 2320, 2340,

2360, 2360, 240, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MHz) Frequency (MHz)
site 03CHIZ-HY site £ 03CHI2-HY.
Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO01 2412MHz

Vertical

Fundamental

a8y

jmy

Date: 2023.05-12 1 (@BuVim)

Date: 20230512

a

/ %

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

< . C
i iy
msstmfrcssh e VMMWW""'\-M'M/ e -
] " 0 S W VR O
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
" - "
m / .
_
m - . I —
S ———

Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH02 2417MHz

1 Horizontal

Fundamental

) (dBuvim)

)

Date: 2023.05.23

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

e
o
penk 74
7
H W

P Y NOPSORROY Y VRO RO = VO PSP WS FU

q

e

510 293 70 60, 7300, 7300, B e oz w0z zioo 76003
Frequency (M) pAA——

sire 03CHI2-HY £03CHIZ-HY
Condition PEAK_BE_74 3m HORN_91200_02114 HORTZONTAL

+PEAK_74 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Date: 20230523

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

VG 54
30
10
310 2320, 2340, 2360, 2360, 2400, Ta00. 500, 0. 1900, 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)
Site 03CHIZ-HY :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH02 2417MHz

Vertical

Fundamental

) (dBuvim)

Date: 2023.05.23

1 (dBuVim)

Date: 2023.05.23

bttt et T

310 2520, 2340, 2360,

2400,

PEAK 74

) O R A D s

[N———

2820, 2440, 245

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i T TS T T ™
- o
Site 03CHI2-HY Site :03CHI12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
Ao TO00000K 2 VoW A000000KH s SWT AT RO 1000000z VoW 3000 000K SWTuto
o f j o
| - oo
o ] 50 — — IE—
- o
Site 03CHI2-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO03 2422MHz

Horizontal

Fundamental

2400,

- vate: 2023.05.25 1 gBuvim) bate: 20230525
13 130
o o
-
T
90| / ‘\ 90|
vec 74
7 m
1 ot " J
! vt b e e Ly
50] e, oA i i
xq 30
1 10
510 7 40 o0

2360
Frequency (Miz)

2820, 2440, 245

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Site 03CHI2-HY Site :03CHI12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
e s gz oo cnuromany
‘

90 T 9

i
M \ n

.
50 R | 50 —
Site 03CHI2-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO03 2422MHz

1 Vertical Fundamental

) (dBuvim)

Date: 2023.05.25 1 (dBuVim)

o
/,,.AM,‘“\

4 ' \

‘m vy WM %M ol peA 74

Date: 2023.05.25

et | Viesssammnt oot an
st Ao s gl
30 30
10 10
310 2520, 2340, 2360, 2360 2400, 2820, 2440, 245 000 Ta00. 500, 0. %00 2ion. 230, 0. 2100, 29003
Frequency (Miz) Frequency (MHz)
site 03CHIZ-HY Site +03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
) dBuVim)

Date: 20230525 1 (@BuVim)

Date: 20230525

e
Nost
. .

o M_VTM»”“" W‘“MN o — o —r—

xq ‘ 30

e ‘ 10

510 292 40 50, 7300, 700, 7120 0. 74 00 o e en  To 2o w0z Zoo 2003000
Frequency (M) A——
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH04 2427MHz

1 Horizontal Fundamental

o \ .
naa
o - \ . j
1 e st Ve hatot s

DO OOV A ST e ) R DU ISRV U B |V
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL (Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL

e AR A A ke

Date: 20230525 1 (@BuVim)

Date: 20230525

M VG 54
1
50) 50 SRS RN A p——

30 30

10 10

310 2320, 2340, 2360, 2360, 2400, 2420, 240, 24 000 Ta00. 500, 0. %00 2ion. 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)
Site 03CHIZ-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D38 of D69
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH04 2427MHz

1 Vertical Fundamental

) (dBuvim)

Date: 2023.05.25 1 (dBuVim) Date: 2023.05.25

\ |

PEAK 74

s sham it A // ‘mewwmw»

SR NG S S O O PRUUINONES e i

310 2520, 2340, 2360,

2360 2400, 2820, 2440, 245 000 Ta00. 500, 0. %00 2ion. 230, 0. 2100, 29003
Frequency (Miz) Frequency (MHz)

site 03CHIZ-HY Site +03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

Date: 20230525 1 (@BuVim)

Date: 20230525

] L Vo 54
50

U E——— 50

310 2320, 2340, 2360, 2360, 2400, 2420, 240, 24 000 Ta00. 500, 0. 1900, 100, 230, 250 2700, 2900.3000
Frequency (Miz) Frequency (MHz)

Site 03CHIZ-HY Site :03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - L

Horizontal

Fundamental

) (@BuVim)

Date: 2023.05-12

1 (@BuVim)

sn &

1
o ptmbptere e b el

310 2320,

240,

\bntttimtocrpesno
N U VOSSR A S ST el

Date: 20230512

PEAK 74|

2360,

2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300, 2500, 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHI2-HY Site :03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (dBuVim) Date: 20230512 1 @BuVim) Date: 20230512
130 130
ol ol
o) %)
70 i
e I w1
50 I 50 e L B —
- B AR
3| 3
10] 10
310 2320, 240, 2360, 2380, 2400, 2420, 2u0. 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - R

Horizontal

Fundamental

Date: 2023.05-12

o
P——
) ﬂ\

e

B A e OV AU

PEAK_BE 74

240, 2450, 2

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

T i Tido 750 =
Foauoncy (i)
Site. 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vat: 20230812
13
o
1
o \
\\‘,\\\\
50/ %;HW_»N’“_M_*
xq
e
7 T 75 i T o 7o 7
Froauency (i)
Site. 03CHI2-HY
Conditic AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D41 of D69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - L

Vertical

Fundamen

tal

) a8y

jm) Date: 2023.05-12

1 (@BuVim)

Date: 20230512

310 2320,

Lttt

T

o

240, 2360, 2400,

N S R O S S S et

1

! | Aottt onamep

2420,

240, 2450

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

750 o L ey
recuaney i) roauony )
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
sy oo 20230542 oy oae 20230542
0 1
- o
S
od \ o0 |
s
70 et 70
/ av6 54|
« « E— E—
» x
| p
o Em oy T 750 i P o o L S w8
recuaney i) sy
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - R

Vertical Fundamental

Date: 2023.05-12

Wy
bt e e 74

Avg.

g
X R
M’ﬂw%«w 4
R —
P
q
e
7 T 750 i i Tido 750 =
reauency ()
Site. 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vat: 20230812
13
o
1
) \4,
70l M
.
i |
50/ B i
xq
e
7 T 75 e T o 750 7
Froauency (i)
Site. 03CHI2-HY
Condifi AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH09 2452MHz

Horizontal

Fundamental

) (@Buvim) Date: 2023.05.25

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

ouwin) bt 2070525
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o] MJ Nttt i
l R T——— o | ettt e bt
% e
P r
o 5 20 a7 w0 o 0 o0 T E S e
Frcuaney o) rwency o)
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_02114 HORIZONTAL
REWEI000.000KHz VBW-3000.000KHz SWT:Auto {REW-I000.000KHz VBW-3000.000KHz SWTAuto
o) e 720525 - b 200525
19 0
o o
,
P —
o — %
] \ i
|
.
. o o 1 ] o 51
% S % e s
=
p e
P r
o % 20 a7 e o 0 o0 TN T e
Frcuaney o) Fruoncy o)
Site. 03CHI2-HY Site 2 03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH09 2452MHz

1 Vertical Fundamental

1 gBuvim) Date: 2023.05.25 ) @Buvim) Date: 20230525
120 120
= o
oo L \M %0
SO peAK_BE_74 Pk 74
£ Ww% = L il
Aot et | Nt ocsnsecsfintind
50 O A A PR S S S
20 20
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o 7% 7350 gD 7450 750, 7500 00 oo e woo. o 2o oo Zoo  Zoo 29003
Freauency (WHe) reauency ()
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL (Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBovim)

Date: 2023.05.25 1 (@BuVim)

Date: 20230525

~— /
e 1 Ave_BE 54| VG 54
——
50) ‘ T ——] 50 e SSS——————
(- SN OO -
30 ‘ 30
10 I 10
7 2450, 2460, 2470, 2480, 2490, 2500 000 Ta00. 500, 0. %00 2ion. 230, 2500, 2700, 2900.3000
Frequency (Miz) Frequency (MHz)
Site 03CHIZ-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

1 Horizontal Fundamental

) (@Buvim)

Date: 2023.05.23 1 (dBuVim)

Date: 2023.05.23

b P T .

« AN "
ol WVNM& pEAK BE 74 peh 74

»
ANt oo s

o \‘NMWW,.W

7 2450, 2460, 2470, 2880, 2490, 250 000 Ta00. 500, 0. %00 2ion. 230, 250 2100, 29003
Frequency (Miz) Frequency (MHz)

site 03CHIZ-HY Site +03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

Date: 2023.05.23 J (@Buvim) Date: 2023.05.23
130) 130
10 o
1
%0 %
0 N 7
P St AVG._BE 54 Vo 54
b, BE. x
% R e BE———
e
30 30
10 10
440 2450 2460 270, 2480, 2450, 50 000 00 500 0. %00 2100 200 2600 2000 2600.3000
Froquency (Miz) Frequency (Wiz)
site 03CHI2-HY Site +03CHIZHY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH10 2457MHz

1 Vertical Fundamental

) (@Buvim)
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Mg e s ks
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- s
Site 03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition :PEAK_74 3m HORN_9120D_02114 VERTICAL
oW 00D 00Kz VB S000000RHz SWT:Auto RWI0000K04z VoW 3000000z SWTAuto

i, AvG_BE 54|

N — 50

\ VG 54

7 2450, 2460, 2470, 2480, 2490, 2500 000 Ta00. 500, 0. %00 2ion. 230, 200, 2700, 2900.3000
Frequency (Miz) Frequency (MHz)

Site 03CHIZ-HY Site :03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental
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oA o WM_/ |
" o Mbircndne]
o T S S b | A
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Site 03CHI2-HY Site :03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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70 \ 70
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B s
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Vertical Fundamental

) (@BuVim)
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Frequency (MHz)

Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site :03CHI2-HY.
Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20230512 1 @BuVim)

Date: 20230512
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roamancs i) roauency iz
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical
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site oscHIz-+y sire 03cHIZHY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Date: 20230512

17.7G
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50 50
30 Y
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AT0 VAT, TAATS. TAATT. TAATO. TAABT. WAL 14ATS. TAAST. TAARD TAADT. AADS TAAGS TAAST. 4500 AT0 VAT VIATS. VWATT. TAATO. TAAG. TAAE. TIATS TAATT. TAAS. TAAS. 14T 1SS TAATT. 14500
Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
~14.5G
o1 0Buvim) Date: 2023.05.12 ) (@Buvim) Date: 2023.05-12
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Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

1 Horizontal Vertical

Date: 20230512 ) (@Buvim) Date: 20230512
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Site 03CHI2-HY Site :03CHI2-HY
Condition PEAK_74 3m HORN_9120D_02114 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

1 Horizontal Vertical
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Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
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Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CH11 2462MHz

1 Horizontal Vertical
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Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz
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Vertical
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Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
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Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

Date: 2023.05-12

Date: 2023.0512
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Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz
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AT0 VAT VIATS. VWATT. TAATO. TAAG. TAAE. TIATS TAATT. TAAS. TAAS. 14T 1SS TAATT. 14500
Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
~14.5G
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Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

1 Horizontal Vertical
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Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_02114 VERTICAL
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Site. 03CHI2-HY Site. :03CH12-HY
Condition /AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
~18G

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D59 of D69



seamran . FCC RADIO TEST REPORT Report No. : FR332423A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical
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Froquency (MHz) Frequency (Miz)
Site 03CHIZHY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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Report No. : FR332423A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CH11 2462MHz
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AT0 VAT, TAATS. TAATT. TAATO. TAABT. WAL 14ATS. TAAST. TAARD TAADT. AADS TAAGS TAAST. 4500 AT0 VAT VIATS. VWATT. TAATO. TAAG. TAAE. TIATS TAATT. TAAS. TAAS. 14T 1SS TAATT. 14500
Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
~14.5G
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Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO01 2412MHz

1 Horizontal Vertical
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Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO01 2412MHz
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Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
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Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH06 2437MHz
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Peak

Avg.
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FCC RADIO TEST REPORT
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
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Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Vertical

gy oot 20230512 1 gBuvm) Dot 20230512
15 130
o o
o o0
vea 74 peac 74
2 m
avs s v 4
s 5 T i P S TR S L ——
b Sl Attt
xq 30
r 1
T oo oo oo [T T Toow e T 3 o oo T o oo a0
Frequency (MHz) Frequency (MHz)
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Date: 20230512

17.7G
~18G
Avg

) @Bavim) Date: 2023.05-12
1 130
1o o
2o %0
o o
avG 54 AvG 54
50 50
30 Y
1o 10
AT0 VAT, TAATS. TAATT. TAATO. TAABT. WAL 14ATS. TAAST. TAARD TAADT. AADS TAAGS TAAST. 4500 AT0 VAT VIATS. VWATT. TAATO. TAAG. TAAE. TIATS TAATT. TAAS. TAAS. 14T 1SS TAATT. 14500
Froquency (MH2) Froquency (Mie)
Site 03CH1Z-HY site $03CHI2-HY
Condition AV6_54 3m HORN_9120>_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
~14.5G
o1 0Buvim) Date: 2023.05.12 ) (@Buvim) Date: 2023.05-12
130 130
1o 0
o %0
i m
AvG 54 AvG 54
50 50
30 0
1o 10
7700 7730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 174G, T79T0. 17930 17950 17970, 18000 7700 7730, 7750, 7770, 17790, 17410, 1730 17850, 17870, 17890, 179%0. 17930, 17950 7970, 18000
Frequency (MH2) Froauency (Miz)
Site 03CH12-HY site $03CHI2-HY
Condition AV6_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_91200_02114 VERTICAL
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Emission above 18GHz

2.4GHz WIFI 802.11b (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b SHF

1 Horizontal Vertical

| (@Buim) Date: 2023.05-12 Date: 2023.0512
130 130
ol 0l
o) %0
PEAK 74 PEAK
70| 7
VG 54 VG54
50 50
1
A A e it el A et g A I b A AR A A A i
30| 30
10 10
8000 9000, 20000, 21000, 22000, 23000, 24000, 25000 5000 79000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency y (Whz) Frequency (MHz)
site 03CHIZ-HY site £ 03CHI2-HY.
Condition PEAK_74 Im SHF_00991_230513 HORIZONTAL Condition +PEAK_74 Im SHF_00991_230513 VERTICAL

Peak

Avg.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b LF
1 Horizontal Vertical
An—‘ 5 & ln—‘/ 5 e
L2 s W J l | g

P - ,A/JVG - Vmwm_ww’*” | WL\/W Ww“)W; T R
2« At MM 2 \ \Vu ™
Z‘;:dmon 2}?;:2’;&76,6111D,37059 HORIZONTAL ;:)'r\zdmon :(OQEPK;r:ZB}T{)G,6lllD,37059 VERTICAL

QP/

Peak
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Appendix E. Duty Cycle Plots

Duty :
Antenna Band Cycle(%) T(us) 1/T(kHz) |VBW Setting
1 802.11b 96.84 2815 0.36 1kHz
1 802.11¢g 82.01 465 2.15 3kHz
1 2.4GHz 802.11n HT20 81.06 445 2.25 3kHz
802.11b 802.11g

10 dBidiv__Ref 116.99 dBpV
Log

FUNCTION | FUNCTION WIDTH FUNCTION VALUE  ~

102.68 dBj V

4 C| SC FUNCTION | FUNCTION WIDTH FUNCTIONVALUE  ~

1L% dBidiv__Ref 116.99 dBpV

MKR| MODE TRC| SCL| FUNCTION | FUNCTION WIDTH FUNCTION VALUE  ~

mnn 1 .90 dB
[1]
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